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Applicant  ASIA PACIFIC INDUSTRY GROUP CO., LIMITED
Hbh bk = ECGE SR T A X )S N KIE 3399 %
Address NO.3399 LUZHOU AVE.,BAOHE DIST., 230051, HEFEIL, ANHULCHINA
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The following sample(s) and sample information was/were submitted and identified by/on the behalf
of the client
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Sample Name BOPP FILM TOBACCO FILM (SHRINKAGE 3-5%)
Y % DAl PP
Materials PP
FEM R H 2018.06.21
HH Sample Jun. 21, 2018
Received DateE 2018.06.21-2018.06.25

scelvec f91g Jun. 21,2018 to Jun. 25, 2018
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,EH Testing Period
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Test Requested As specified by client, to test Phthalates (DBP, BBP, DEHP, DIBP) in the

submitted sample(s).
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Please refer to the following page(s).

Test Method/Test Result(s)
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Date

2018.06.25

No. F347384171

L EmAFRHERNEE 1998 5
No. 1996, Xinjingiao Road, Pudong New District Shanpghai China
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Kjuﬂﬂ 1'32 EFE Test Method
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PRI H W= T v3< Measured
Test Item(s) Test Method Equipment(s)
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PR L H RS IEC 62321-8:2017 GC-MS
Phthalates (DBP, BBP, DEHP, DIBP)

R 25 B Test Result(s)

MK I0T H Tested Item(s) ZE R Result J7vEAS HY PR MDL

LB — W FZ S Phthalates (DBP, BBP, DEHP, DIBP)

L S S ] L7 — N.D. 50 mg/kg
fi& Dibutyl phthalate(DBP)
CASH#:84-74-2

LR PR T AR e N.D. 50 mg/kg
Butyl benzyl phthalate(BBP)
CAS#:85-68-7

BRI R (- 4 3h) N.D. 50 mg/kg
. BB Di- (2-cthylhexyl)
phthalate(DEHP) CAS#:117-81-7

REZR R — 5 1 N.D. 50 mg/kg
PiE Diisobutylphthalate(DIBP)
CAS#:84-69-5

WA s /BB AT T AR JC 0335 B 292 ks 15

Tested Sample/Part Description Colorless transparent plastic film

wHiE: N.D. = AKE H (VST VER H BR)
-mg/kg =ppm = [ ST 57 2 —
Remark: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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Weigh sampleandplace |—0 Extracted with —
it ina thirmmble organic solvent Concentrate the extract
FHCC-WSH#T FAEHEMTEE EEEIEEEEERA
S Iiakeup with =  Transfertihe extractintoa
Analyzed by GC-IE orgatic zolvent volumetric flaslk

*ﬁ{)ﬂﬂ bﬁﬂé_% Test Process
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Photo(s) of the sample(s)
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**% End of report ***
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This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. FEAL A FESUS S B R i S REAE, B S N HL B S M T BE, CTISR
Az S HL L S
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,;
3. A AW 25 BRAN XIS I AE A D BT s
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. FAR&ECTIHG M FE =, 1593 E AR 25
Without written approval of CTI, this report can’t be reproduced except in full;
5. wnksMiFR PSPPI OE S N R S LN =5, DL s TE.
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.

Hotline: 400-6788-333  www.cti.cericom E-mail: info@cti-cerl.com  Complaint call: O755-33681700 Complaint E-mall: comptainti@cli-cert.com
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